
PREDICTING NITRIFICATION EFFICIENCY FROM DISSIMILAR 
WASTEWATERS: 

DESIGN CRITERIA & OPERATION RESULTS 
 

An extended aeration sewage treatment plant on an island camp in Georgian Bay, 
Ontario, performed fair to well for BOD, TSS and TP removal, but was unable to nitrify 
ammonium to compliance levels for surface discharge. The raw sewage is from 
residential and kitchen sources, but is high strength (cBOD >500 mg/L and TKN >100 
mg/L), and the alkalinity is low. 

 
A proposal was made to retrofit a Waterloo Biofilter absorbent trickling filter to polish 
the treated sewage. The influent mass rate to the BIOFILTERS for design purposes was 4.0 
kg/d NH4-N and 0.6 kg/d cBOD (influent design peak of 160 mg/L NH4-N and 15 mg/L 
cBOD at 25,000 L/d). The design criteria for the effluent out of the BIOFILTERS were 
0.075 kg/d NH4-N for compliance (3.0 mg/L), and 0.025 kg/d NH4-N (1.0 mg/L) as a 
target. 
 
Performance guarantees were requested and field experience polishing this particular 
wastewater type (low BOD and high NH4-N) at the required high hydraulic loading rates 
was not available. To predict how this technology would perform, empirical relationships 
of influent and effluent data of two different wastewaters were examined, with the intent 
to interpolate to the expected conditions at the camp and to predict performance. 

 
Polishing data from low-strength secondary clarifier effluent at high hydraulic rates 
(<1700 L/d per m3 filter medium) indicated sustainable and complete nitrification. The 
same could be done with 15 m3 filter medium at the island camp, easily placed in the 
limited space available. From this data, an effluent discharge of 0.015 kg/d NH4-N was 
predicted at peak flow, less than the target. 

 
From operational data at a high-strength, surface-discharge BIOFILTER, an effluent 
discharge of 0.0021 kg/d or 2.1 mg/L NH4-N was predicted, also within target limits. 
With this performance prediction, the BIOFILTERS were installed in 2002 and the results 
for BOD, TSS, and NH4-N were all well within compliance limits and all but one month 
within target limits. Analysis of empirical relations from operational data from two 
dissimilar wastewaters such as low BOD/low NH4-N and high BOD/high TKN can 
successfully predict the performance of a retrofitted polisher on a third wastewater with 
low BOD/high NH4-N. 

  

E. Craig Jowett, Ph.D., P.Eng., President,  
Waterloo Biofilter Systems, 143 Dennis Street 

P.O. Box 400, Rockwood ON N0B 2K0 

 
 
ABSTRACT 
 



INTRODUCTION 
 
A package extended aeration sewage treatment plant, consisting of an aerated 
equalization tank, aeration tank, final clarifier, pressure sand filter, and UV irradiation for 
surface discharge, was installed in 1999 for the 25 m3/d design flow from a YMCA camp 
on Beausoleil Island in Georgian Bay (Figs. 1a, 1b). Alum and sodium bicarbonate 
(alkalinity) addition are used for phosphorus and ammonium removal. The plant 
performed well for BOD removal, fair for TSS and phosphorous removal, but was not 
able to nitrify ammonium to compliance levels for surface discharge to Georgian Bay. 
 

 
FIGURE 1a. 

 

 
FIGURE 1b. 

Schematic of retrofit Waterloo polishers, showing re-circulation and discharge. 
 



A proposal was put forward to retrofit the existing plant with a Waterloo Biofilter 
absorbent trickling filter (Jowett and McMaster, 1995) as a polishing unit primarily to 
nitrify ammonium (Masaud et al., in prep; Figs. 1b, 2), but assurance was requested that 
the retrofit would succeed in meeting compliance. The difficulty was that the type of 
wastewater expected at this site, being low BOD/high NH4-N, was not the type that 
Waterloo had experience with at the required high hydraulic loading rates. 
 
 

 
 

FIGURE 2. 
Polyethylene Biofilter tanks on platform designed as polishers for 12,500 L/day 

each. One tank drains back to polyethylene pump tank below; other goes to UV and 
lake discharge. 

 
 

This paper describes calculations for efficiencies of removal of organics and ammonium 
from actual field data for; (a) low BOD/low NH4-N wastewater at high hydraulic rates, 
and (b) high BOD/high NH4-N wastewater at low hydraulic rates. The empirical 
relationships between BOD and NH4-N removal rates are determined and then combined. 
Then, with the expected loading rates of BOD and NH4-N at the new site, the treatment 
performance of the retrofitted polishing BIOFILTER is predicted for the low BOD/high 



NH4-N wastewater type at high hydraulic rates. The predicted effluent quality compares 
favourably with the actual operational data. 

 
 
SITE WASTEWATER CHARACTERISATION 

 
Nitrification is typically impeded by high-strength wastewater, low alkalinity, cold 
temperature, high hydraulic loading rates (low retention time), and disinfectants (e.g., 
Table 7-6 Crites and Tchobanoglous, 1998). The raw sewage at Beausoleil is from 
residential and kitchen sources, but is strong in organic matter (average cBOD >500 
mg/L) and nitrogen (average TKN >100 mg/L). In addition, the soft lake water required 
close scrutiny of alkalinity levels. 

 
The peak design criteria for the partially treated sewage to be polished were 160 mg/L 
NH4-N and 15 mg/L cBOD at 25,000 L/d, or a mass loading of 4.0 kg/d NH4-N and 0.6 
kg/d cBOD. The design criteria for the effluent out of the BIOFILTERS were 0.075 kg/d 
NH4-N for compliance (3.0 mg/L), and 0.025 kg/d NH4-N (1.0 mg/L) as a target. 

 
The BIOFILTERS have experience in polishing wastewater with low BOD and low TKN at 
high hydraulic loading rates, and they often treat high BOD and high TKN at lower 
hydraulic loading rates, but there was no experience with low BOD and high TKN at high 
hydraulic loading rates. To predict how the technology would perform, empirical 
relationships of influent and effluent data of past operational data of the BIOFILTER were 
examined, with the intent to interpolate to the expected conditions at Beausoleil. 

 
 
LOW-STRENGTH, HIGH-FLOW DATA 
 
For a 12-month period in 1994-95, secondary clarifier effluent at the Waterloo sewage 
treatment plant was loaded onto a 4.2 m3 sized, single-pass BIOFILTER at a wide variety of 
hydraulic rates up to 2600 L/d/m3 (litres per day per m3 of filter medium), and the mass 
loads of kg/d BOD and NH4-N in both influent and effluent were calculated. 

 
Correlation for All Flow Rates 

 
For the entire hydraulic range tested (<2600 L/d/m3), there is an exponential relationship 
between influent hydraulic flow (L/day) and effluent NH4-N concentration (Fig. 3a) and 
with effluent BOD concentration; similarly with influent mass NH4-N versus effluent 
NH4-N (Fig. 3b). There is a distinct visual divide into two populations at the ~7000 L/day 
rate (<1700 L/d/m3) and at ~0.10 kg/day NH4-N in Figures 3a and 3b, respectively, below 
which the data behave more orderly and predictably. This divide suggests that there is 
likely an optimal loading rate for thorough nitrification to occur, and above that rate, the 
results are less predictable. 
 



 
FIGURE 3a. 

Low-Strength hydraulic flow vs. mg/L NH4-N – All Flows 
 

 
FIGURE 3b. 

Low-Strength mass NH4-N vs. mg/L NH4-N – All Flows 

Distinct visual divide at ~7000 L/day
Independent variables <7000 L/day; dependent >7000 L/day
Suggests sustainable nitrification at <7000 L/day
(<1700 L/m3/day)

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

0 2,000 4,000 6,000 8,000 10,000 12,000
Hydraulic Flow (L/day)

N
H

4-
N

 O
U

T 
(m

g/
L)

Flow of 7000 L/d here equals ~25,000 L/d
using two polyethylene tanks at Beausoleil.

7000 L/day
1700 L/m3/d

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

0.00 0.02 0.04 0.06 0.08 0.10 0.12 0.14 0.16
NH4-N IN (kg/day)

N
H

4-
N

 O
U

T 
(m

g/
L) 0.10 kg/day

Distinct visual divide at ~0.10 kg/day NH4-N;
Independent variables <0.10 kg/day; highly
scattered >0.10 kg/day

sustainable nitrification

unpredictable nitrification



 
 

Correlation for Lower Flow Rates 
 

When only lower hydraulic loading rates are included (<1700 L/d/m3), there is a well-